
SPARE PARTS LIST
PAGE 1

MODEL NO. 6906

ITEM PART NO. DESCRIPTION QTY NOTE
001 421112-0 Sapka 6906*   1
002 156087-1 Kalapácsház 6906   1
003 231920-9 Rugós gyuru 16 (felfogó szerke   1
004 257040-1 Gyuru 65 6906   1
005 253939-8 Lapos Alátét 25 6906   1
006 324231-0 Felfogó szerkezet 6906   1
007 261023-5 Alátét 27 6906   1
008 216008-6 Acélgolyó 4 216008-6  30
009 325318-1 Kalapács 6906   1
010 253764-7 Lapos Alátét 30 6906   1
011 231135-8 Nyomórugó 37 6906   1
012 253765-5 Lapos Alátét 36 6906   1
013 216009-4 Acélgolyó 7,1 6906/3620*   2
014 221243-3 Fogaskerék 29 6906   2
015 212011-5 Tugörgos csapágy 609 212011-5   2
016 325322-0 Tengely 6906   1
017 256041-6 Csapszeg 6 6906   2
018 212151-9 Tugörgos csapágy 1412 212151-9   1
019 211441-7 Golyóscsapágy   1
020 221242-5 Fogaskerék 65 6906   1
021 256040-8 Csapszeg 5 6906   4
022 962352-6 Seeger-gyuru R-75 962352-6   1
023 216103-2 Belso futópálya 6906   1
024 253180-3 Lapos Alátét 10 6906   1
025 241609-1 FAN 73   1
026 512883-1 Forgórész 220V 6906   1

INC. 23-28
027 681613-2 Szigetelo alátét 1125/HR1800/S   1
028 211031-6 #Golyóscsapágy 608LLB   1
029 413008-9 Légterelo lap 6906   1
030 265350-2 + HEX. BOLT M5X70   2
031 527419-3 #Állórész   1
032 253929-1 Zárósapka 5 6905B/6906*   4
033 262001-8 Poliuretán gyuru 5 6905B/6906/   4
034 922262-9 Imbuszcsavar M5x40 922262-9   4
036 253774-4 Lapos Alátét 65 6906   1
037 911173-3 Trapézfeju csavar M4x45 911173   1
038 414959-9 Fogantyúburkolat 6906   1
039 911106-8 Trapézfeju csavar M4x8 911106-   1
040 651564-3 Kapcsoló SL220SD-4 6905B/6906   1
041 645206-9 Kondenzátor   1
042 911133-5 Trapézfeju csavar M4x18 911133   2
043 687031-2 Kábel-feszültségmentesíto   1
044 682540-6 Kábelvédo 9,3-90 682540-6*   1
046 643600-9 Szénkefetartó-sapka 6-10 64360   2
047 181030-1 Szénkefe CB-100 (=CB-101, CB-1   1
049 815088-5 NAME PLATE 6906   1
050 159414-1 Motorház 6906   1
051 262010-7 Poliuretán gyuru 18 6905B/6906   1
053 284065-2 Motorház hátsó burkolata 6906   1
054 922221-3 Imbuszcsavar M5x16 922221-3*   2
055 665865-3 Power supply cord  1.0-2-2.5   1
400 273474-0 GRIP 37   1
401 312700-3 Fogantyú-befogó 6906   1
402 345086-0 BELT   1
403 251920-3 Négylapú fejescsavar M6x30 251   1
404 134871-4 SOCKET 32-52 ASS'Y   1
406 182604-1 STEEL CARRYING CASE   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 6906

ITEM PART NO. DESCRIPTION QTY NOTE
500 122464-9 GRIP ASS'Y   1

INC. 400-403
501 134946-9 ANVIL ASS'Y   1

INC. 3,6
900 911111-5 Trapézfeju csavar M4x10 911111   2
902 646325-4 Fojtótekercs   1
904 685700-9 Szivacsgumi lemez 6855700-9   1
907 654526-0 TERMINAL PLATE   2
908 819064-1 MAKITA címke   1



SERVICE DRAWING
PAGE 1

MODEL NO. 6906


